
INTERSTATE ENVIRONMENTAL COMMISSION 
A TRI-STATE WATER AND POLLUTION CONTROL AGENCY 

2 0 1 0 

A N N U A L   R E P O R T

NEW YORK            NEW JERSEY           CONNECTICUT

Printed on Recycled Paper



INTERSTATE ENVIRONMENTAL COMMISSION 
A TRI-STATE WATER AND AIR POLLUTION CONTROL AGENCY

2010

ANNUAL  REPORT 

OF  THE 

INTERSTATE  ENVIRONMENTAL  COMMISSION 

YEARS OF SERVICE
75

FOR THE ENVIRONMENT





INTERSTATE ENVIRONMENTAL COMMISSION 

COMMISSIONERS

 NEW JERSEY                                                NEW YORK

 John M. Scagnelli,Esq.                                  Judith L. Baron 
    Chairman                  Vice Chair 
 Poonam Alaigh, M.D., MSHCPM, FACP          Donna B. Gerstle, Esq. 
[...]
Under way since 2006, construction of a new 1.5 MGD advanced treatment 
facility to serve western Ramapo will incur costs of $44 million and is now essentially 
complete.  The associated pump stations are under construction.   The sanitary sewers in 
the Village of Hillburn are complete and homes are being connected.  Sanitary sewers are 
being installed in the Village of Sloatsburg.  The plant process will incorporate sand 
filters, microfilters, and post-aeration.  The new plant, which is sited in Hillburn, New 
York, will discharge to the Ramapo River; this waterway is outside of the Interstate 
Environmental District.   

The addition of the new facility was done to provide public sewer service to the 
aforementioned villages, eliminate failing septic systems and protect the Ramapo River 
aquifer.  The Western Ramapo sewer extension is an interconnection between the new 
plant and the existing sewer system.  This diversion force main provides redundancy 
should a failure of the plant occur that warrants temporary diversion of a part or all of the 
wastewater generated in Western Ramapo.  This work is 70% complete and has an 
estimated cost of $94.6 million.   

The modernization of the existing Rockland County 28.9 MGD secondary facility 
includes replacement of debilitated treatment units and pump station improvements.  
Presently, Phase I is 50% complete.  This work involves the installation of a 
SCADA/Security system, replacement of electrical substation #2, replacement of the 
VFD units at three pump stations (Twin Lakes, Saddle River and North Centenary),  as 
well as process improvements and new treatment units.  Costs are re-estimated at $9 
million.  Phase II (60% complete) includes masonry and roofing repairs, repair of the 
primary digester cover, replacement of the secondary digester cover and high voltage 
switchgear and antiquated process equipment and the installation of underground 
conduits.  Pumping station rehabilitation includes replacement of the VFDs and 
upgrading the Hackensack pump station.     Costs are re-estimated at $17.02 million. 

Recently under way, the Clarkstown infrastructure upgrade and the Interceptor 



54

improvements-Phase I projects are both 5% complete.  The Clarkstown project involves 
eight pump station upgrades, installation of three gravity sewers and two force mains.  
Estimates for this work are about $10 million.  The interceptor work includes replacing 
sections of the North Pascack interceptor that are at capacity, extending this interceptor 
through New Square, rebuilding a section of deteriorated pipe on Union Road in Spring 
Valley, as well as constructing new sewers near Route 45 and Maple Avenue in Spring 
Valley.  Cost estimates for Phase I are over $6.835 million. 

SUFFOLK COUNTY

Huntington Sewer District

Project in Progress

Recently under way, 630 LF of 2-inch diameter (2"Ø) HDPE pipe is being 
installed for a low pressure sewer to serve five parcels along NYS Route 110.  The one-
month construction agenda will incur estimated costs of over $188,000. 

Northport

Future Projects

Phase II Facility upgrades to meet 2014 SPDES permit limitations and 
requirements are currently under review by NYS DEC - Region 1.  The Phase II WWTP 
upgrades include denitrification filters, a pH control system, a dissolved oxygen control 
system, and an influent screening system. The estimated cost for these upgrades is $3.6 
million.  A construction schedule has not been determined. 

Phase II collection system improvements include sewer and manhole lining and 
repairs (I/I remediation) and shoreline sewer and pump station replacement. These 
upgrades have a re-estimated cost of $4.53 million.  Construction start-up dates have yet 
to be determined. 

Suffolk County Sewer District #1, Port Jefferson

Projects in Progress

An in-house water quality assessment of Port Jefferson Harbor and an engineering 
study for collection system upgrades are ongoing.  Since 2006, the in-house staff has 
been rehabilitating manholes and sewers to minimize I/I impacts.  Additional pump 
station improvements, if needed, will continue.  Design work is under way for residential 
sewer replacements and a new lift station in lower Port Jefferson ($150,000).  An 
engineering evaluation is addressing excess capacity and potential treatment issues at the 
main facility.  Recently awarded, a study will identify treatment needs and sewer 
installations in four areas of Suffolk County including Port Jefferson. 



55

Future Project

Sewer rehabilitation and pump station upgrades are planned for lower Port 
Jefferson.  An approximate construction start-up date is January 2012.  Slated costs are 
estimated at $1.5 million and an operational start-up date is anticipated during January 
2013.

Suffolk County Sewer District #3, Southwest 

Projects in Progress

This facility is operating under a State Consent Order to update its chemical bulk 
storage facilities.  The Order requires the completion of substantial construction by June 
2007.  Completed to date, nine (9) 20,000 gallon oil tanks have been removed.  The 
facility is in compliance with all Order dates and negotiations are ongoing. 

Several engineering studies, design projects and RFP preparations are under way 
to address a variety of treatment unit and collection system improvements.  Consulting 
engineers are currently designing grit handling improvements, UV disinfection facilities, 
a sludge management program for beneficial reuse and the design of a 10 MGD treatment 
plant expansion.  The outfall pipe has been evaluated, the report has been completed, and 
it is now in the environmental stage. A design for an odor control system for the influent 
is also under way (95% complete). Facility-wide improvements and expansions including 
grit handling, plant security, UV disinfection, odor control and infrastructure 
improvements have been re-estimated at a cost of $125 million. 

 A project has been awarded to evaluate I/I and develop the Capacity 
Management/Operations and Maintenance Program ($200,000).  Funding has been 
obtained ($2 million) for Phase III collection system improvements including evaluations 
for I/I.  Additional funding ($3 million) has been obtained for I/I remediation.  A contract 
is being awarded ($400,000) to evaluate sewer systems in Islip and Babylon Townships.  

A project involving the reduction of extraneous flows has been awarded. Phase I 
improvements estimated at $1.9 million are under construction and are approximately 
75% complete.  Phase II design scope is currently under development.  Phase II estimated 
costs include engineering management ($2 million) and construction ($8 million).  Final 
cost of all phases is estimated at $20 million.  



56

Suffolk County Sewer District #6, Kings Park

Completed Project

At a final cost of $14.8 million, an SBR system and supporting equipment 
renovation was completed during 2010.  The installation included a second SBR and  an 
UV disinfection system. 

Pre-equalization Tanks with Nissoquogue River in Background 
Photo Courtesy of SCDPW

Newly Installed Sequence Batch Reactor 
Photo Courtesy of SCDPW 



57

Future Projects

The installation of sewer systems in both downtown Smithtown and Kings Park 
along with pump stations, groundwater discharge, and a plant expansion of 1.2 MGD has 
a cost re-estimate of $60 million.  A construction start date is anticipated for 2013 with a 
two-year agenda. Designs are under way for the gravity sewer system expansion. The 
budget for this project is $1.8 million. These towns are located on the north shore of Long 
Island, west of the Nissequogue River.

Suffolk County Sewer District #21, SUNY

Completed Projects

At a final cost of $1.3 million, an emergency generator for the effluent pump 
station was installed.  Enhancements to the oxidation ditch were also completed.  These 
improvements were operational during September.  

Project in Progress

This facility is operating under a State Consent Order to update its chemical bulk 
storage facilities and upgrade the facility.  A revision of compliance dates is being 
negotiated due to the facility expansion needs.  The facility is in compliance with all 
Order dates and must obtain operational levels by July 2014. 

Future Projects

Construction of sequencing batch reactors is planned in order to increase the plant 
capacity by 0.15 MGD to a total design flow of 2.65 MGD.  Anticipated construction for 
late 2010 will address additional treatment processes for this capacity expansion.  To 
enable compliance with LISS Phase III nitrogen reduction targets, a portion of the treated 
effluent will be diverted to groundwater.  An approximate operational date is 2014 and 
will incur re-estimated costs of $38 million; groundwater recharge costs escalated the 
expenditures. Additional improvements to the collection system will also be necessary 
($300,000).

WESTCHESTER COUNTY

Blind Brook

Completed Project

Upgrades to the aeration tanks to increase nitrogen removal before discharge to 
Long Island Sound was completed during September 2010. The upgrade included internal 



58

recycle pumps, instrumentation and controls. The estimated total cost was $1.92 million 
with funding from the NYS DEC Water Quality Improvement Projects contributing up to 
$1.47 million. 

Projects in Progress

This facility is operating under a 2008 State Order to meet SPDES permit 
limitations for total nitrogen and total residual chlorine reductions.  The plant is in 
compliance with Order dates and is required to obtain operational levels by December 31, 
2014.

A performance maintenance contract to upgrade the plant process equipment was 
awarded during November 2009.  The work began during January 2010 and is now 35% 
complete.   This project will incur costs of about $9 million. 

Buchanan, Village of 

Completed Project

Complete and operational during 2010, the draft tubes for the aeration tank were 
repaired.  In addition, new aeration blowers were installed.

Project in Progress

  Recently under way, the sludge collection equipment is being replaced. 

Camp Smith, Division of Military and Naval Affairs

Completed Project

At a final cost of $1.5 million, several new treatment units were installed and on-
line during July 2009.  The improvement project included new trickling filter media, a 
new clarifier, an ultrasound flowmeter, and duplex recirculation pumps with VFDs.  
Under the auspices of the same project, additional upgrades and repairs were on line 
during October 2010.  These recent completions include trickling filter equipment 
repairs, new twin recirculation pumps with VFD drives and a new final clarifier 
mechanism installation. 



59

Refurbished Trickling Filter with New Distribution System and Media 
Photo Courtesy of R. Morlock, WWTP Supervisor, Camp Smith 

Future Projects

Additional plant upgrades are planned which include aluminum dome covers for 
the trickling filters and a building to contain the clarifiers and chlorine contact chamber.  
All work schedules and costs are to be determined. 

New Final Clarifier 
Photo Courtesy of R. Morlock, WWTP Supervisor, Camp Smith



60

Mamaroneck

Completed Project

Variable frequency drives were replaced on the sludge force main pumps. The 
installations were complete during November 2009 and operational in early 2010.  The 
final cost estimate was $229,000. 

Projects in Progress

This facility is operating under a 2008 State Order to meet SPDES permit 
limitations for total nitrogen reductions.  The plant is in compliance with Order dates and 
is required to obtain operational levels by December 31, 2014.  As required by this 
Consent Order, construction of a BNR upgrade is slated to begin in late 2010 with an 
estimated cost of $55 million.  Operational levels are planned for December 2012. 

A construction contract was awarded during October 2010 for the repair and 
rehabilitation of the screening and grit facilities.  Costs are estimated at $3.75 million.  
An operational start-up is anticipated for 2011. 

Rehabilitation of the Magnolia and Woodbine pump stations are under way.  A 
target date for completion is 2011. 

Future Projects

Steel sheet piles that encase one of the Long Island Sound outfalls will be 
replaced at an estimated cost of $5 million. The design work is slated for 2011.  Another 
design ($800,000) is planned for the primary and secondary heating systems, as well as 
the chemical handling facility.  The useful life of these systems has been reached and 
must be replaced or upgraded. 

A design award for the replacement of the administration building roof and tower 
are nearly complete and should be in place by the end of 2010. This project has an 
estimated budget of $2.13 million. 

New Rochelle

Completed Project

In preparation for the composite performance implementation project, demolition 
of obsolete equipment was completed during 2010.  A final cost estimate was $1.55 
million.  



61

Projects in Progress

This facility is operating under a 2004 State Order to meet SPDES permit effluent 
limitations for total nitrogen, flow, carbonaceous biochemical oxygen demand (CBOD),  
total suspended solids (TSS) percent removal, and total residual chlorine (TRC).  The 
plant is in compliance with Order dates and is required to obtain operational levels by 
December 31, 2014.  A construction award was made during March and the work is 5% 
complete.  Cost estimates are about $145 million.  The BNR upgrade project is estimated 
to cost $176 million. The design work was completed during December 2010 and will go 
to bid during early 2011.

Future Projects

Collection system improvements are anticipated for the next two years.  Three 
pump stations—East Basin, West Basin and Edgewater Point—will be rehabilitated.  
Design work will commence during 2011 with construction to follow in 2012; cost 
estimates are about $7.9 million. 

Ossining

Completed Projects

Sludge handling improvements include two new sludge holding tanks and a new 
sludge loading building with odor control capabilities. Construction was completed 
during 2010; the estimated final costs were approximately $9.5 million. The sludge 
loading and chemical unloading areas were enclosed and operational during December 
2009.  This work was performed to provide additional odor control and address other 
miscellaneous upgrades. 

Under way since April 2007, installations at five pump stations include alarm 
systems and remote monitoring of various facility functions.  These upgrades were 
operational during June 2008, but punch list items were not closed-out until 2010.  Final 
costs incurred were estimated at $2.29 million.   

Projects in Progress

Designs for the replacement of twin feeder aerial cables were awarded during 
March 2010 (30% complete) with construction to follow in 2011. This project has an 
estimated cost of $2.7 million.  

As required by the new total residual chlorine limits in the SPDES permit by May 
2012, a design award was made during August 2010 (30% complete) and has an 
estimated budget of $2.2 million. This project will include new sodium bisulfate tanks, 
piping, induction mixers, instrumentation, and controls. 



62

Future Project

Structural rehabilitation of the chlorine contact tank is scheduled for 2011. This 
project has an estimated cost of $1.5 million.  

Peekskill

Completed Project

Upgrades to the aeration system at the main facility are essentially complete (99% 
complete). The upgrades included new aeration diffusers, controls, blowers, and 
instrumentation. The final cost estimate for this project was $3.81 million and was 
operational during May 2011. 

Projects in Progress

Under way since March 2007, two pump stations are being upgraded with alarm 
systems and remote monitoring capabilities for various operating functions.  This work is 
50% complete and is estimated to cost $70,000.  An operational start-up is planned for 
late 2010. 